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<llax Part RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHZ]
26Tone RUO -11.22 <8.00 PASS
Ant6 2412 52Tone RU37 -11.26 <8.00 PASS
106Tone | RUS53 -11.24 <8.00 PASS
26Tone RUO -11.1 <8.00 PASS
Ant3 2412 52Tone RU37 -11.19 <8.00 PASS
106Tone | RUS53 -11.21 <8.00 PASS
26Tone RUO -8.15 <8.00 PASS
total 2412 52Tone RU37 -8.21 <8.00 PASS
106Tone | RU53 -8.21 <8.00 PASS
26Tone RUO -8.66 <8.00 PASS
Ant6 2437 52Tone RU37 -8.21 <8.00 PASS
106Tone | RUS53 -8.3 <8.00 PASS
26Tone RUO -8.47 <8.00 PASS
11AX20MIMO Ant3 2437 52Tone RU37 -7.84 <8.00 PASS
106Tone | RUS53 -8.58 <8.00 PASS
26Tone RUO -5.55 <8.00 PASS
total 2437 52Tone RU37 -5.01 <8.00 PASS
106Tone | RU53 -5.43 <8.00 PASS
26Tone RUS8 -17.75 <8.00 PASS
Ant6 2462 52Tone RU40 -17.29 <8.00 PASS
106Tone | RU54 -18.16 <8.00 PASS
26Tone RUS8 -16.71 <8.00 PASS
Ant3 2462 52Tone RU40 -17.45 <8.00 PASS
106Tone | RU54 -15.97 <8.00 PASS
26Tone RUS8 -14.19 <8.00 PASS
total 2462 52Tone RU40 -14.36 <8.00 PASS
106Tone | RU54 -13.92 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level (dBuV)

80

70.0
15C RS5247-QP

60.0 |

15C RS5247-AVG

50.0 |

40.0
30.0 i |
20.0

10.0

Y45 .2 5 1 2 5 10 20 30
Frequency (MHz)

Site : CO01-KS
Condition  : 15C RS5247-QP LISN-060105-L 2023 LINE

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB
1 0.186 42.60 -21.00 64.20 32.21 0.03 10.41 QP
2 * 0.186 40.05 -14.15 54.20 29.61 0.03 10.41 Average
3 0.206 40.63 -22.73 63.36 30.20 0.03 10.40 QP
4 0.206 24.93 -28.43 53.36 14.50 0.03 10.40 Average
5 0.385 35.49 -22.68 58.17 25.19 0.0l 10.29 QP
6 0.385 24.59 -23.58 48.17 14.29 0.01 10.29 Average
7 0.510 31.38 -24.62 56.00 21.19 -0.03 10.22 QP
8 0.510 22.38 -23.62 46.00 12.19 -0.03 10.22 Average
9 0.822 28.82 -27.18 b56.00 18.79 -0.08 10.11 QP
10 0.822 20.22 -25.78 46.00 10.19 -0.08 10.11 Average
11 1.016 31.49 -24.51 56.00 21.50 -0.10 10.09 QP
12 1.016 26.49 -19.51 46.00 16.50 -0.10 10.09 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saranas. FCC RF Test Report

Report No. : FR3D1818C

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
auLEVE| (dBuv)
70.0
60.0 | 15C R§$247-QP
50.0 | 15C RS5247-AVG
40.0
30.0
20.0
10.0
045 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition  : 15C RSS247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuV dB  dBuV  dBuV dB dB
1 0.162 45.06 -20.28 65.34 34.60 0.04 10.42 QP
2% 0.162 42.26 -13.08 55.34 351.80 0.04 10.42 Average
3 0.269 36.94 -24.22 61.16 26.61 -0.02 10.35
4 0.269 29.64 -21.52 51.16 19.31 -0.02 10.35 Average
5 0.532 34.04 -21.96 56.00 23.90 -0.07 10.21
6 0.532 23.94 -22.06 46.00 13.80 -0.07 10.21 Average
7 0.624 29.60 -26.40 56.00 19.50 -0.07 10.17 QP
8 0.624 24.70 -21.30 46.00 14.60 -0.07 10.17 Average
9 0.943 33.50 -22.50 56.00 23.49 -0.09 10.10 QP
10 0.943 26.60 -19.40 46.00 16.59 -0.09 10.10 Average
11 1.043 33.19 -22.81 56.00 23.20 -0.10 10.09 QP
12 1.043 24.89 -21.11 46.00 14.90 -0.10 10.09 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line (dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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samnss. FCC RF Test Report Report No. : FR3D1818C

Appendix C. Radiated Spurious Emission Test Data

et BT Ryan Xu Relative Hum.idity : 41 ~ 42:%
Temperature : 22 ~237C
Radiated Spurious Emission Test Modes
Mode 5\;:3) Antenna Modulation Channel Frequency 2::: RU Remark
Mode 1 2400-2483.5 CDD 6+3 802.11b 01 2412 1Mbps - -
Mode 2  2400-2483.5 CDD 6+3 802.11b 06 2437 1Mbps - -
Mode 3 = 2400-2483.5 CDD 6+3 802.11b 11 2462 1Mbps - -
Mode 4 = 2400-2483.5 CDD 6+3 802.119g 01 2412 6Mbps - -
Mode 5 = 2400-2483.5 CDD 6+3 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 6+3 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 6+3 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 CDD 6+3 802.11ax HE20 06 2437 MCSO Full RU -
Mode 9 2400-2483.5 CDD 6+3 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 10 2400-2483.5 CDD 6+3 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 11 2400-2483.5 CDD 6+3 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 12 2400-2483.5 CDD 6+3 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 13 2400-2483.5 CDD 6+3 802.11ax HE20 01 2412 MCSO Partial_26/0RU -
Mode 14 2400-2483.5 CDD 6+3 802.11ax HE20 01 2412 MCS0  Partial_52/37RU -
Mode 15 2400-2483.5 CDD 6+3 802.11ax HE20 01 2412 MCSO Partial_106/53RU -
Mode 16 2400-2483.5 CDD 6+3 802.11ax HE20 11 2462 MCSO0 Partial_26/8RU -
Mode 17 2400-2483.5 CDD 6+3 802.11ax HE20 11 2462 MCSO  Partial_52/40RU -
Mode 18 2400-2483.5 CDD 6+3 802.11ax HE20 11 2462 MCSO Partial_106/54RU -
Mode 19 2400-2483.5 CDD 6+3 802.11g 10 2457 6Mbps - -
Mode 20 2400-2483.5 CDD 6+3 802.11ax HE20 02 2417 MCSO0 Full RU -
Mode 21 2400-2483.5 CDD 6+3 802.11ax HE20 03 2422 MCSO0 Full RU -
Mode 22 2400-2483.5 CDD 6+3 802.11ax HE20 10 2457 MCSO0 Full RU -
Mode 23 2400-2483.5 CDD 6+3 802.11ax HE40 08 2447 MCSO Full RU -
Mode 24 2400-2483.5 CDD 6+3 802.11ax HE40 03 2422 MCSO Full RU LF
2400-2483.5 CDD 6+3 802.11ax HE40 03 2422 MCSO Full RU
Mode 25 WWAN Part 96 Band 48-BW=20M
Sporton International Inc. (Kunshan) Page Number : Clof C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C

Summary of each worse mode

Mode Modulation Ch. (T\;ﬁg) (dléi\</e/|rn) (dIéer\1/i/tm) M(?jrg;n Pol. i(\alzk Result Remark

802.11b 01 2386.57 50.73 54.00 -3.27 V  AVERAGE Pass Band Edge
! 802.11b 01 4824.00 49.71 54.00 -4.29 H AVERAGE Pass Harmonic

802.11b 06 - - - - - - - Band Edge
2 802.11b 06 4874.00 50.72 54.00 -3.28 H Average Pass Harmonic

802.11b 11 248351 50.90 54.00 -3.10 V  AVERAGE Pass Band Edge
3 802.11b 11  4924.00 47.78 54.00 -6.22 H AVERAGE Pass Harmonic

802.11g 01 2388.26 50.38 54.00 -3.62 V AVERAGE Pass Band Edge
N 802.11g 01 4824.00 45.58 74.00 -28.42 H PEAK Pass Harmonic

802.11g 06 - - - - - - - Band Edge
> 802.11g 06 4874.00 43.70 54.00 -10.30 H AVERAGE Pass Harmonic
6 802.11g 11 248351 50.66 54.00 -3.34 V  AVERAGE Pass Band Edge
6 802.11g 11 7386.00 44.37 74.00 -29.63 V PEAK Pass Harmonic
7 802.11ax HE20 01 2389.95 49.61 54.00 -4.39 V  AVERAGE Pass Band Edge
7 802.11ax HE20 01 4824.00 45.50 74.00 -2850 H PEAK Pass Harmonic
8 802.11ax HE20 06 - - - - - - - Band Edge
8 802.11ax HE20 06 4874.00 38.60 54.00 -1540 H AVERAGE Pass Harmonic
9 802.11ax HE20 11 2483.51 49.25 54.00 -4.75 H AVERAGE Pass BandEdge
9 802.11ax HE20 11 7386.00 44.35 74.00 -29.65 V PEAK Pass Harmonic
10 802.11ax HE40 03 2389.97 50.94 54.00 -3.06 H AVERAGE Pass BandEdge
10 802.11ax HE40 03 7266.00 45.15 74.00 -2885 V PEAK Pass Harmonic
11 802.11ax HE40 06 2389.25 50.10 54.00 -3.90 H AVERAGE Pass Band Edge
11 802.11ax HE40 06 7311.00 44.86 74.00 -29.14 H PEAK Pass Harmonic
12 802.11ax HE40 09 2484.11 43.91 54.00 -10.09 H AVERAGE Pass Band Edge
12 802.11ax HE40 09 7356.00 44.08 74.00 -29.92  V PEAK Pass Harmonic
13 802.11ax HE20 01 2389.82 42.22 54.00 -11.78 H AVERAGE Pass BandEdge
13 802.11ax HE20 01 - - - - - - - Harmonic
14 802.11ax HE20 01 2389.69 42.24 54.00 -11.76 H AVERAGE Pass BandEdge
14 802.11ax HE20 01 - - - - - - - Harmonic
15 802.11ax HE20 01 2389.95 43.45 54.00 -10.55 V  AVERAGE Pass Band Edge
15 802.11ax HE20 01 - - - - - - - Harmonic
16 802.11ax HE20 11 2499.20 43.25 54.00 -10.75 V  AVERAGE Pass Band Edge
16 802.11ax HE20 11 - - - - - - - Harmonic
17 802.11ax HE20 11 2483.51 43.47 54.00 -10.53 H AVERAGE Pass BandEdge
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Mode Modulation Ch. (ll:vrleH(i) (dléi\</e/|m) (dléiun\]/i/tm) M(?jrg;n Pol. IZ(\elzk Result Remark
17 802.11ax HE20 11 - - - - - - - Harmonic
18 802.11ax HE20 11 2483.70 69.21 74.00 -4.79 H PEAK Pass Band Edge
18 802.11ax HE20 11 - - - - - - - Harmonic
19 802.11g 10 2483.55 48.79 54.00 -5.21 H AVERAGE Pass BandEdge
19 802.11g 10 7371.00 42.17 54.00 -11.83 V  AVERAGE Pass Harmonic
20 802.11ax HE20 2 2389.95 50.91 54.00 -3.09 H AVERAGE Pass BandEdge
20 802.11ax HE20 2  7251.00 44.50 74.00 -2950 H PEAK Pass Harmonic
21 802.11ax HE20 3 2385.66 50.74 54.00 -3.26 H AVERAGE Pass Band Edge
21 802.11ax HE20 3 7266.00 41.39 54.00 -1261 V  AVERAGE Pass Harmonic
22 802.11ax HE20 10 2483.51 50.69 54.00 -3.31 V  AVERAGE Pass Band Edge
22 802.11ax HE20 10 7371.00 42.34 54.00 -11.66 V  AVERAGE Pass Harmonic
23 802.11ax HE40 8 2487.09 50.86 54.00 -3.14 H AVERAGE Pass BandEdge
23 802.11ax HE40 8 7341.00 44.69 74.00 -29.31 H PEAK Pass Harmonic
24 802.11ax HE40 03 558.65 38.57 46.00 -7.43 \% PEAK Pass LF
25 802.11ax HE40 03 2385.04 48.44 54.00 -5.56 H AVERAGE Pass Band Edge
25 802.11ax HE40 03 7266.00 45.35 74.00 -28.65 V PEAK Pass Harmonic
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Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
5.0 i %
i oot o hiasls "
48 -
Peak
325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 386,83 57.91 74.00 -16.09 46.16 32.82 6.60 32.87 6.00 108 4L PEN
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
M FCC PARTA5C (AVG)
s d
Av
g 325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 238670 49.00 5400 -5.00 37.26 32.01 6.60 32.87 600 100 41 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
S T——
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 108,98 ----vv -=--m- 96.87 32.28 6.64 32.81 6.00 100 41 PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCCPARTA5C (AVG)
4B.Bh/_~—-'./’_"_’__j LW
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 212,00 104,83 --een ooeeee 9274 12,21 6.63 3281 6.0 108 A1 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1134
i1
B | CCPARTA5C
50 1 WJ’ Uk’\/
i it d by .h.‘n W‘M‘\
44
Peak
125
163
I 1. 2162, 208, U, M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 386,57 59.06 74.00 -14.94 47.32 3201 6.60 32.87 6.0 107 9IPEM
11ﬂLe\leI (dBuVim)
1134
i1
N
50
N FCC PARTASC (AVG)
44
Av
g 125
163
I 1. 2162, 208, U, M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1238657 50.73 S4.00 -1.27 38.99 32.01 6.60 32.87 680 107 93 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 !
95
B FCCPART 15C
50
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 110,83 ---eev -vnees 98.74 32.27 6.63 32.81 6.00 187 93 PEAK

11"Le\iel (dBuVim)

1138 i
95
813
50
FCCPARTA5C (AVG)
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 212,00 106,92 ----vn =oeeev 94,83 12,27 6.63 3281 6.0 107 93 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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FCC RF Test Report

Repo

rt No. : FR3D1818C

Pol. Horizontal Vertical
mLeveI(ﬂ&Mm] , Level (dBuVim)
100 105,
909 904
750 FCCPART 15C] T FCCPARTA5C]
L FCCPART FEC TG we FCCPART 5 AT
40 W Ll hirars et 8 ‘ e
Peak (R i fuinane
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 452400 5249 74.80 -20.51 70.51 3420 9.47 6L.6Y 0.0 108 24 PEAK 1 452400 50.15 74.80 -23.75 68.27 34.20 9.47 6L.6Y 0.0 lo@ 32 PEAK
1 452400 49.71 54.80 -4.19 67.73 3428 9.47 6L.69 .08 100 24 AVERAGE 1 4504.0 46.65 54.B@ -7.35 64.67 34.28 9.47 6L.69 .08 10 32 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C6of C74
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samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Vertical
L.m“uwel(|IBIJ‘ﬂm) 0 Level (dBuV/m)
1NE& (! ne
1050 10
e 0
150 FCCPART 15C] T FCCPARTA5C]
il FCCPART EC VG B
e FCCPART f5C {AVG]|
£ L " fun, MMMW N
MW - 15 p— A
Peak byt
o 300
Avg s
1:
3000 6000, 000. 12000, 15000. 18000
Frequency (MHz) 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB BV dBm B OB dB o deg -
1 437400 53.42 74.80 -20.58 7L.34 3420 0.5 6L.64 0.0 100 25 Peak PHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
2 4374.00 50.72 54.80 -3.28 6B.64 34.20 9.50 6L.64 0.00 100 25 Average 1457400 4205 74.80 -31.95 59.97 34.20 9.52 6l.64 0.0 - --- PEAK
3 7311.09 42.72 74.80 -31.28 55.86 35.64 1169 60.47 0.00 ---  --- Pesk 1 73100 43.03 74.80 -30.97 %6.17 35.64 1169 60.47 0.00 -~  --- Peak
Sporton International Inc. (Kunshan) Page Number : C70of C74
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3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
B ) FCCPART 15C B FCCPART 15C
WV
5.0 i 50
48 448
Peak
325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48571 58.12 74.00 -15.88 45.21 32.79 6.74 32.62 6.00 108 40 PEN 1 2462.00 118,78 ----vv -vnee- 98.16 32.60 6.78 32.68 ©6.00 1080 40 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
) FCC PART A5C (AVG) FCCPARTA5C (AVG)
Y \ mum/ﬂ_v__j e —
Av
g 325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48351 49.9 S4.00 -4.02 37.11 3277 673 32.63 6.00 109 40 AVERAGE 1 2462.00 106,33 ----vv -veee- 93.71 3260 6.78 32.68 6.00 100 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C80of C74
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Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1134
i1
N
LA FCCPART 15C
W
50 1
MM‘“WWMMMMMM
44
Peak
125
163
22 U596 un2 4B48 U4 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 286,70 58.77 74.00 -15.23 45.86 3279 6.74 3262 6.0 108 92 PEM
11ﬂLe\leI (dBuVim)
1134
i1
N
50
1 FCCPART 15C (AVG)
44
Av
g 125
163
22 U596 un2 4B48 U4 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 248351 50.9 54.00 -3.19 38.03 32.77 673 32.63 6.60 109 92 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 !
95
B FCCPART 15C
50
4B-BMWA~MWNMWWWWW e ‘
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 262,00 112,17 --veev ovmeee 99.55 3260 6.78 32.68 o6.00 100 92 PEAK
11"Le\iel (dBuVim)
1138 i
95
813
50
FCCPARTA5C (AVG)
48.8ff/__) LW
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2462.00 107,68 ----vv -=-em- 95.06 32.60 6.78 32.68 6.00 100 92 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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Pol. Horizontal Vertical
mLevel(m‘ﬂm) , Level (dBuVim)
1NE& (! ne
LR 1Y,
e 0
& ICC PARTASE B FCCPART 150
il FCCPART EC VG B
! FCCPART f5C {AVG]|
50 | psniihet Al )| ‘ sor |
MWWM\ (G 4, ! - gt
Peak (S Y I
o 00
Avg s
1:
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB BV dBm B OB dB o deg -
1 452400 SLI7 74.80 -20.83 66.99 34.28 9.57 6L.59 .08 111 29 PEAK PHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 452400 47.78 54.80 -6.22 65.60 3428 9.57 6L.59 0.8 111 29 AVERAGE 1492400 42.65 74.00 3135 6047 4.0 9.57 6L%9 0.0 - --- PEAC
3 7386.09 42.51 74.80 -31.49 55.64 35.73 1172 60.58 0.00 ---  --- Pesk 1 736.00 43.85 74.80 -30.15 %6.98 35.73 1172 60.53 0.80 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C1l0of C74
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saravas. FCC RF Test Report

Report No. : FR3D1818C

4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B C PART15C B FCCPART 15C
5.0 v’jv \/\« 50
ool Ml " sl m“\*{'
488 BB kit
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1388.26 6167 74.00 -12.93 49.29 32.84 6.60 32.86 6.00 108 39 PEM 1 2412.00 108,79 ----vv -enees 96.64 3231 6.64 32.80 6.00 100 39 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART 156, AVG) FCCPARTA5C (AVG)
Y ‘ AM_,_,.__.,-—/J”"'_—) —————
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1387.87 43.65 54.00 -5.35 36.88 32.83 G6.60 32.86 6.00 109 39 AVERAGE 1 M1L00 9971 --eeev ommeee 8756 3231 6.64 32.80 6.00 100 39 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl1 of C74
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Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11g CHO1_2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FECRART 15C
'\‘( T
61 _Nj ﬂ v‘\m
ABIBW ‘\ sk I Y J -
Peak
325
163
U
Pl 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1389.43 6316 74.00 -10.84 5137 32.85 6.60 32.86 6.00 105 9L PEM
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
! FCC PART 136{AVG)
s ]
Av
g 325
163
U
Pl 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 2388.26 50.38 54.00 -3.62 38.60 32.84 6.60 32.86 6.80 105 91 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART15C
a0
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 412,00 111,91 --seev ovmees 99.80 32.28 6.64 32.81 6.00 185 91 PEAK
11"Le\iel (dBuVim)
1134
1
95
LN
a0
FCCPART 15C (AVG)
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 412,00 10273 --veev ovmees 99,58 3231 6.64 32.80 6.00 105 91 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C12 of C74



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Vertical
1,mLmneIlilﬂu‘ﬂm] 1o L8%¢](4BuVIm)
900 90
0 FCCPART{5C) T FCCPART5C)
il FCCPARTFEC G g FECPART T )
Peak 1 ! I e 5 i s it
ea TS B st
Avg 300 300
150 1,
3000 000, 9000, 12000, 16000, 16000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modm B B W B & B & o g MmN B & B & o g
1 4524.00 45.58 74.80 -28.42 63.60 34.20 9.47 6L.69 0.00 - .- PEAK 1482400 4076 74.80 -31.24 60.78 34.20 9.47 6L.69 0.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 0of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Vertical

L.,““Llwiallllw‘ﬂfn) " Lewel (dBuV/m)

1050 105,

900 904

750 FCCPART{5C] 1 FCCPARTA5C]

il FCCPART L (5] il FCCPART 5L (5]

1 1

450 b il 8 l3 by ot i
Peak s o

300 300
Avg 150 s

3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 1 15000. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m B B B deg

1 437400 43.90 74.08 -15.68 66.84 3428 9.52 6L.64 .00 100 30 PEAC 1 487408 47.34 74.00 -26.66 65.26 3428 9.52 GL.64 .00 140 360 PEAC

1437400 43.70 54.08 -10.38 61.62 3420 9.52 6L.64 0.0 100 30 AVERAGE 1437408 40.04 54.00 -13.96 57.96 3420 9.52 6L.64 0.0 100 368 AVERAGE

3 7316 45.72 74.86 -28.28 56.86 35.64 11.69 60.47 6.8 - --- PEAK 373116 46.43 74.80 -27.57 59.57 35.64 11.69 60.47 6.8 - --- PEAK

Sporton International Inc. (Kunshan) Page Number : Cl4 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C

Mode Band Edge

2400-2483.5_802.11g_CH11 2462MHz

ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
i % B0
WWWWMM it s
08 AB'BM
Peak
325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48374 6138 74.00 -12.62 48.50 3.7 6.73 3262 6.0 108 43 PEN 1 2462.00 105,07 ----vv -vnee- 92,50 3256 6.78 32.69 6.00 100 43 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 *
813 813
5.0 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
48 48'8"_‘__’\/_,_—/—-—‘—") LH
Av
g 325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 M350 49.09 5400 -491 36,22 3277 673 3263 600 100 43 AVERAGE

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 46200 96,10 ----nn woeeee 8353 3256 6.78 32.69 6.0 108 43 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C150f C74



saravas. FCC RF Test Report

Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11g_CH11 2462MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
pw
il !
48
Peak
325
163
22 U586 un2 24448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 8377 62.91 74.00 -11.09 50.83 32.77 673 32.62 6.0 108 9IPEM
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
, FCC PART A5C (AVG)
48
Av
g 325
163
22 U586 un2 24448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 248351 50.66 54.00 -3.34 37.79 3277 673 3263 6.00 108 93 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
L et b
A oS
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2460.00 107,14 --veev ooneee 94.57 356 6.78 32.69 6.00 100 93 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
FCCPARTA5C (AVG)
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 462,00 98.50 ----vv -vnee- 85,93 3256 6.78 32.69 6.00 100 93 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : Cl6 of C74



SPORTON LAB.

FCC RF Test Report

Repo

rt No. : FR3D1818C

Pol. Horizontal Vertical
L,,““mel(llBlJ‘ﬂm] , Level (dBuVim)
100 105,
909 904
750 FCCPART 15C] T FCCPARTA5C]
o FCCPART FEC TG g FCCPART 5 AT
150 1 2 i i MMWW I i 2 S i WM“W
Peak bt e 00 PRI L
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 492400 42,54 74.00 -31.46 60.36 34.20 9.57 6L59 0.00 === PEAK 1 492400 4200 74.80 -32.00 59.82 34.20 9.57 6€L59 0.0 --- - PEAC
1 7386.00 43.87 74.86 -30.13 57.8@ 35.73 IL72 60.58 @.08 --- PEAK 1 738608 44.37 74.80 -29.63 57.58 35.73 1L72 6058 .8 --- - PEAK
Sporton International Inc. (Kunshan) Page Number : C17 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FAC PART 15C B FCCPART 15C
il M W\ B0
u : et
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.95 6L.73 74.00 -10.27 49.93 32.86 6.60 32.86 6.00 108 45 PEM 1 2412.00 108,69 ----vv -=-om- 96.60 32.27 6.63 32.81 6.00 108 45 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PART THC{AVG) FCCPARTA5C (AVG)
48 48.8‘/_'_\/’_’/*_’__) LW
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.95 49.60 54.00 -4.40 37.80 32.86 G6.60 32.86 6.00 109 45 AVERAGE 1 100 98.79 --eev eemees 86,68 32.28 6.64 32.81 6.00 100 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 6+3
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FC& PART 15C B FCCPART 15C
5.0 WW W\\w 50
Y i 1Y N —
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 21389.95 6176 74.00 -12.24 49.96 32.86 6.60 32.86 6.0 108 92 PEMK 1 412,00 114,45 --veev oomeee 10234 3.8 6.64 3281 6.00 108 92 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PART TSCHVG) FCCPARTA5C (AVG)
48 48.8‘4_”‘ij K_ﬁ__ﬂ__.
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.95 49.61 54.00 -4.39 37.81 32.86 G6.60 32.86 6.00 108 92 AVERAGE 1 2412.00 10279 ---eev ovmees 99,68 32.28 6.64 32.81 6.00 108 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C190of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Vertical
meeI[dBu‘ﬂm] 1o L8%¢](4BuVIm)
900 90
0 FCCPART{5C) T FCCPART5C)
il FCCPARTFEC G g FECPART T V)
Peak 50 1 — N e et 5 1 ‘ o " A |
ea N Lyttt
Avg 300 300
150 1,
3000 000, 9000, 12000, 16000, 16000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modm B B W B & B & o g MmN B & B & o g
1 4524.00 45.50 74.80 -28.50 63.52 34.20 9.47 6L.69 @.00 -~ .- PEAK 1 452400 42.84 74.80 -31.16 6.8 34.20 9.47 6L.69 0.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C20 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



SPORTON LAB.

FCC RF Test Report

Repo

rt No. : FR3D1818C

Pol. Horizontal Vertical
L.,““Lewallllw‘ﬂrn) " Lewel (dBuV/m)
1050 105,
900 904
750 FCCPART{5C] 1 FCCPARTA5C]
600 60.
; FCC PART 5CAVG)) FCCPART 15 {AVG)|
50 S ‘ SIS 5 | o o it b A
v v
Peak o™ s
300 300
Avg 150 s
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 437408 50.25 74.88 -13.75 68.17 3428 9.5 6L.64 0.0 3@ 0 PEAC 1 487400 46.08 74.00 -27.92 6400 3428 9.52 6L.64 .00 1M  PEAC
1 437400 35.60 54.08 -15.40 56.52 3420 9.52 6L.64 0.00 300 @ AVERAGE 1 437408 35.47 54.00 -18.53 5330 3428 9.52 6L.64 0.0 1M 0 AVERAGE
3 73L.6e 45.23 74.86 -28.77 56.37 35.64 1169 60.47 @.00 -~ PEAK 3 73116 45.64 74.60 -26.36 58.78 35.64 1169 60.47 @.0  --- - PEAC
Sporton International Inc. (Kunshan) Page Number : C21 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C

Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz

ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B ) FCCPART 15C B FCCPART 15C
654 MWMWWMWW )
48 448
Peak
325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.85 6139 74.00 -10.61 48.51 3.7 673 32.62 6.0 167 43 PEN 1 2462.00 107,12 --veev oomees 9,48 3261 671 32.68 6.00 167 43 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 :
813 813
5.0 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
48 448
Av
g 325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 M350 49.5 5400 -475 3638 3277 673 3263 680 167 43 AVERAGE

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 16200 95,58 --seem woeeee 82,94 1261 671 3268 6.0 167 43 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C220of C74



samnss. FCC RF Test Report Report No. : FR3D1818C

Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz

ANT CDD 6+3
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 |
i1 95
B FCCPART 15C B FCCPART15C
Bl M1 B0
488 083 M ¢
Peak
125 125
163 163
22 U596 un2 4B48 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 433,55 60.51 74.00 -13.49 47.84 3277 673 3263 6.0 14 G4 PEMK

11ﬂLe\leI (dBuVim)

1138
95
813
5.0
FCC PART A5C (AVG)
s W
Av
g 325
163
22 U586 un2 24448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 M350 48,20 S4.00 -5.80 35.33 3277 673 3263 680 104 94 AVERAGE

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 246200 104,58 --vevm woeeee 92.02 1253 6.69 3270 6.0 o4 W PEK

11"Le\iel (dBuVim)

1138
w5 f
M3

a0
FCCPART 15C (AVG)

48

325

163

1500 1400, 1800, 200, 2600, 3000
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g

1 262,00 95.56 ---nev -vmees B3.04 3253 6.69 3270 6.00 104 94 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C23 0of C74



SPORTON LAB.

FCC RF Test Report

Repo

rt No. : FR3D1818C

Pol. Horizontal Vertical
L,,““Ltt\ml(ll&]‘ﬂm] , Level (dBuVim)
100 105,
909 904
750 FCCPART 15C] T FCCPARTA5C]
o FCCPARTFECATS g FCCPARTECATS
150 1 2_ Al iy WWW 15 1 2 ekt W"‘“"WW
Peak i e
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 492400 426 74.80 -31.74 c0.08 34.20 9.57 6L59 0.00 - .- PEAK 1492400 4016 74.80 -31.84 9.9 34.20 9.57 6€L59 0.0 --- - PEAC
1 736600 44.13 74.86 -29.87 57.26 35.73 IL72 6058 @.08 --- PEAK 1 738608 44.35 74.80 -29.65 57.48 35.73 1L72 6058 .8 --- - PEAK
Sporton International Inc. (Kunshan) Page Number : C24 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report

Report No. : FR3D1818C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO3_Full RU _2422MHz

ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1134
i1
B FCCPART 15C
50 1
bt Laon Sttt ulw
44 ——
Peak
125
163
U
m 4 1544 2112 23996 un
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1389.86 62.21 74.00 -11.79 50.41 32.86 6.60 32.86 6.0 117 42 PEM
11ﬂLe\leI (dBuVim)
1134
i1
N
50
1
44
Av
g 125
163
U
m 4 1544 2112 23996 un
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 2389.97 50.94 54.00 -3.06 39.14 32.86 6.60 32.86 6.80 117 42 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1134
1
95
B FCCPART15C
a0
Lt st
4B.BM
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 242000 104,16 ---evv -vnees 9195 3234 6.65 3278 6.0 117 42 PEAK
11"Le\iel (dBuVim)
1134
95 1
LN
a0
‘ FCCPART 15C (AVG)
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 20.00 9361 -snev oomeee B1.32 3.3 6.66 3276 6.00 117 42 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C250f C74



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Fundamental
L2 i)
134
T
\
i 1 FOCPART 15C

it
Peak Blank
35
163
o uig U532 24684 UBe4 2500
Frequency (Mhz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 486,51 56.62 74.00 -17.3 4371 3279 674 3262 640 117 42 PEMK

%0 Level (dBuVim)

FCC PART15C [AVE)
) ™.
Avg Blank

35
163
o uig U532 24684 UBe4 2500

Frequency (Mhz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 24995 43,56 54.00 -10.44 30.49 32.% 675 3250 6.8 117 42 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C26 of C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report

Report No. : FR3D1818C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO3_Full RU _2422MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
61 M
ABIB S b Pidiebr v ATV m' Ty Aol
Peak
325
163
I 1324 13548 1 139956 Ui
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 138773 6316 74.00 -10.99 5133 32.83 G6.60 32.86 6.0 108 96 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
) FCC PART 15C (AVG)
s \
Av
g 325
163
I 1324 13548 1 139956 Ui
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1238997 50.82 S4.00 -1.98 38,22 32.86 6.60 32.86 6.00 100 96 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1134
1
95
B FCCPART15C
a0
193 M
125
163
100 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
T 242000 105,38 --vevm woeeee 93.04 1240 666 3276 6.0 loe 96 PEA

11"Le\iel (dBuVim)

1138
w5 !
813
50
FCCPARTA5C (AVG)
448 w/_._J k_w
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
T U000 94,95 --moene ooeeee 8274 12,34 665 3270 6.0 108 96 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C27 of C74



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Vertical Fundamental
L2 i)
134
W5 M »«”\
i i FOCPART 15C

»
W I U\‘w 1
MM\%. el m ;
Ll

it
Peak Blank
35
163
o uig U532 24684 UBe4 2500
Frequency (Mhz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
149500 56,19 74.00 -17.81 43.18 32.86 6.75 3260 600 100 96 PEMK

%0 Level (dBuVim)

YA

FCC PART15C [AVE)

) AR ‘
Avg Blank
35
163
o uig U532 24684 UBe4 2500
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 M35 43,65 54.00 -10.35 30.78 3277 673 3263 680 100 96 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C28 of C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C
10
Mode Harmonic
2400-2483.5_802.11ax HE40_CHO03_Full RU _2422MHz
ANT CDD 6+3
Pol. Horizontal Vertical
e B - LeveldBuvm)
1050 1050
900 904
- FCCPART 150 - FCCPART 150
B0 FCCPART FRC AV o FCCPART TSC AV
50 1 QM 50 1 2
Peak
K g
Avg
150 150
3500 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wbl e B W b B & B o deg Wil dn B W b B & B o deg
1 434400 42,13 74.00 3187 6011 3420 9.49 6L&7 0.0 - --- PEMC 1 434400 42.29 74.00 3171 60.27 4.0 9.49 6L&7 0.0 - --- PEAC
1 OT266.00 4420 7488 -29.80 57.19 3574 1167 60.40 808 - PEM 1 726.00 45.15 7480 -28.85 5314 374 167 60.40 .08 -- PERC
mleve\‘dBnWm} 12019\'9|‘dﬁllwm]
1050 1050
0 900
5 FLPART 15 T FCCPART1SC
Peak i HIRT T A " R A
Avg AS‘UWWMWMW 45‘“W
0 0
150 180
18000 16710, . 2510, 24800, 200
14000 15700, . . 14400, 2500
Frequency (H) Frequency (WHz)
Sporton International Inc. (Kunshan) Page Number : C29 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report

Report No. : FR3D1818C

11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_Full RU _2437MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B FCCPART 15C B FCCPART 15C
Bl ! B0
Aty A A b -f A
PIT f Mt 4B.BM
Peak
325 35
163 163
I 13354 13608 2362 s Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2389.50 63.07 74.00 -10.93 5128 32.85 6.60 32.86 6.0 122 269 PEAK 1 37,00 106,72 ---evv -vmees 9,46 32,37 6.66 3277 6.0 122 269 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 :
813 813
5.0 50
) FCCPARTA5C (AVG)
s i 4a.aw’m/4_’_'/
Av
g 325 35
163 163
I 13354 13608 2362 s Ui 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 21389.25 50.16 54.60 -3.99 38.31 32.85 6.60 32.86 6.80 122 269 AVERAGE 1 M37.00 95.63 --eeev wemees 83,37 337 6.66 3277 6.00 122 269 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C300f C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Fundamental

mLevel(dl!n\ﬂln]

138

97.5%wwm‘w

03

b, L FCCPART1C]

50 b o

m iy, A
Peak Blank

35

163

uyn U405 pLiz] 4144 Uh14 2500

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 4320 63.78 74.00 -10.22 50.86 32.80 6.74 3262 6.0 1R 269 PEMK

%0 Level (dBuVim)

™ | FCCPART 16C G)
e N
Avg Blank

35

163

uyn U405 pLiz] 4144 Uh14 2500

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 437,00 49.61 S4.00 -4.39 36,69 32.80 674 32.62 6.8 120 269 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C310of C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report

Report No. : FR3D1818C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO06_Full RU _2437MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B | FCCPART 15
5.0 1
vl FIRRTRIT M, Hidorot,
48
Peak
325
163
U
Pl 13354 13608 2362 s Ui
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1388.23 60.59 74.00 -13.41 48.81 32.84 6.60 32.86 6.0 388 299 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
s W
Av
g 325
163
U
Pl 13354 13608 2362 s Ui
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 53849 4.97 5400 -6.03 36,19 32.84 6.60 32.86 6.80 3B 299 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
109 M
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 237,00 105,92 ---nev ovmees 93.57 3243 6.67 3275 6.00 3/ 299 PEAK
11"Le\iel (dBuVim)
1138
w5 ,
813
50
| FCCPARTA5C (AVG)
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1T M37.00 95,95 --neem ooeees B3.60 3243 6.67 3275 6.0 3B 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C320f C74



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Vertical Fundamental
1H|.M(dmlwml
138
ANy
03
N FCCPART1C]
GM wﬂ A, i‘
MWMJ "
it
Peak Blank
35
163
uyn U405 pLiz] 4144 Uh14 2500
Frequency (Mhz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 M348 60,25 74.00 -13.75 47.36 3278 673 3262 6.0 3B 299 PEMK

%0 Level (dBuVim)

IH:IF\ /_\

el FCC PART 56 AV6)|

a0 il

Avg Blank

35

163

uyn U405 pLiz] 4144 Uh14 2500
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
148614 431 5400 -6.69 3440 3279 674 32.62 6.8 3 299 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C330f C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



e as. FCC RF Test Report

Repo

rt No. : FR3D1818C

Pol. Horizontal Vertical
L,m“u!\ml(lll!u‘ﬂm] , Level (dBuVim)
100 105,
909 904
750 FCCPART 15C] T FCCPARTA5C]
o FCCPARTFECATS g FCCPARTECATS
150 1 N gt £ 1 ——— s T
Peak bt g 1 bantigar bt
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 4574.00 4210 74.80 -31.99 c0.02 34.20 9.50 6L.64 0.00 - --- PEAK 1457400 4224 74.80 -31.76 6016 3420 9.52 6l.64 0.00 -~ --- PEAC
1 3108 44.86 7488 -19.14 S5.00 35.64 1169 60.47 0.0 - --- PEAC 1 3108 4427 7480 -19.73 57.41 35.64 1169 60.47 8.0 - --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number

: C34 0of C74



saravas. FCC RF Test Report

Report No. : FR3D1818C

12
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 a0
! dorein et Abs g Ww
44 - —r 44
Peak
125 125
163 163
I AL 1668 210952 Uns U3 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 347.35 5451 74.00 -19.49 43,38 3152 6.54 3293 6.00 145 256 PEAK 1 50,00 102,31 --vnev oomees 89.79 3253 6.69 3278 6.00 145 256 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 i
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 i 48.8\”’%/’4_‘_—4
Av
g 125 125
163 163
I AL 1668 210952 Uns U3 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 388,53 42.67 54.00 -11.33 30.89 32.84 6.60 32.86 6.80 145 256 AVERAGE 1 M5L00 9893 --eeev oomees 7854 3245 6.68 3274 6.00 145 256 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C350f C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Fundamental

mLevel(dl!u\lﬂln]

138

95 “WW‘M =

i Y FCCPART1C]

650 &LV”

1
w iy st i

it
Peak Blank

35

163

Ui Uit § Unl 24804 U4 2500

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 48526 56.59 74.00 -17.41 43.69 3278 6.74 3262 680 145 256 PEMK

%0 Level (dBuVim)

\ FCC PART 15C (AVG),

Av Blank
g 18

163

5 U616 un2 24808 LTS 50
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
T 43411 43,91 54,00 -10.09 3103 3277 673 32.62 6.8 145 256 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C36 of C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



saravas. FCC RF Test Report

Report No. : FR3D1818C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_Full RU _2452MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1134
i1
B FCCPART 15C
50
1
1Y TOn) [P e A A A bt s A,
44
Peak
125
163
I AL 1668 210952 Uns U3
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1349.60 55.03 74.00 -18.97 43.92 350 6.54 3293 6.0 379 299 PEMK
11ﬂLe\leI (dBuVim)
1134
i1
N
50
FCCPART 15C (AVG)
44 i
Av
g 125
163
I AL 1668 210952 Uns U3
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 238995 42,43 54.00 -11.57 30.63 32.86 6.60 32.86 6.80 379 299 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1134
1
95
B FCCPART15C
a0
i M
125
163
100 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 5000 10213 --vnev oomees 89.72 3246 6.68 3273 6.00 379 299 PEAK
11"Le\iel (dBuVim)
1134
95 1
LN
a0
FCCPART 15C (AVG)
4BIB\_/,—/‘—//_-/—A—J
125
163
100 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
14500 9172 --seem ooeeee 7933 1245 6.6 3274 6.8 379 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C37 of C74



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Vertical Fundamental
L2 i)
134
g g ray
i | FOCPART 15C

it & ik Al

it
Peak Blank

35

163

Ui Uit § Unl 24804 U4 2500

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
14912 56,13 74.00 -17.87 43.17 32.83 674 3261 600 379 299 PEMK

%0 Level (dBuVim)

\ FCC PART 15C (AVG),

Av Blank
g 18

163

5 U616 un2 24808 LTS 50
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 43354 43,66 54.00 -10.3 3079 3277 673 3263 6.8 379 299 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 0of C74
TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samonas. FCC RF Test Report Report No. : FR3D1818C

Pol. Horizontal Vertical
mLeveI(ﬂ&Mm] , Level (dBuVim)
100 105,
909 904
750 FCCPART 15C] T FCCPARTA5C]
L FCCPART FEC TG g FCCPART 5 AT
150 1 AQ " WM"'“WMMM 5, 1 2 il WWW
Peak Pt 4T ot -
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 4%04.00 4230 74.80 -31.70 6016 34.20 9.5 6L.6l 0.00 - --- PEAK 1490400 4233 74.80 -31.67 6019 3420 9.55 6L.6l 0.00 - --- PEAC
1 73%6.00 44.00 74.86 -30.0@ 57.83 35.79 IL7I 6053 @8 - --- PEAK 1 73%6.08 44.08 7480 -29.92 57.11 35.79 1L71 6053 @8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C39 of C74

TEL : +86-512-57900158
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samnss. FCC RF Test Report Report No. : FR3D1818C
13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_26/0RU _2412MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
5.0 50
1 i
48 i e s 4B.BM '
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 236169 54,41 74.00 -19.59 43.19 31.66 6.56 32.91 6.0 108 266 PEAK 1 2412.00 109,08 -----v -=--m- 97.00 32.22 6.62 32.84 6.00 108 266 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCCPART A5C (AVG) FCCPARTA5C (AVG)
48 1 AM\"N\_/_/_'_,_/———J
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.80 42.22 54.00 -11.78 30.42 32.86 6.60 32.86 6.80 109 266 AVERAGE 1 1000 99.46 ---nev oomees B7.46 3222 6.62 32.84 6.00 100 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C74

TEL : +86-512-57900158
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samnss. FCC RF Test Report Report No. : FR3D1818C
13
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_26/0RU _2412MHz
ANT CDD 6+3
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B (FCC PART 15C B FCCPART 15C
5.0 / 50
1
bl bt et oty bl
Y et MM
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1385.27 5450 74.00 -19.48 42.80 3199 6.60 32.87 6.00 395 313 PENK 1 2412.00 107,02 ----vv -vnee- 95.02 3222 6.62 32.84 6.0 395 313 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCCPART A5C (AVG) FCCPARTA5C (AVG)
48 i 448
Av \_,_,,A/—f”‘_'_‘—J
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 21389.56 42.09 54.00 -11.91 30.39 32.85 G6.60 32.86 6.80 395 313 AVERAGE 1 41200 9818 ---eev -omeee 86,10 32.22 6.62 32.84 6.00 395 313 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C74

TEL : +86-512-57900158
FCC ID: IHDT56AQ5



samnss. FCC RF Test Report Report No. : FR3D1818C
14
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial_52/37RU _2412MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 1134 !
95 95
B *QPAHHSC B FCCPART 15C
I
5.0 H 50
1
" Wb P i R RS —
48 BBy e
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2388.65 56.01 74.00 -17.99 44.3 32.84 6.60 32.86 6.0 118 265 PEAK 1 241200 111,42 ---eev ovmees 99.42 3.2 6.62 32.84 6.00 118 265 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCCPARTA5C (AVG) FCCPARTA5C (AVG)
48 i 448
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.69 42.24 54.00 -11.76 30.44 32.86 6.60 32.86 6.80 115 265 AVERAGE 1 2412.00 101,50 -----v -=nem- 89.50 32.22 6.62 32.84 6.00 118 265 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C74
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saravas. FCC RF Test Report

Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial_52/37RU _2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1134
i1
B ( PART15C
50
1
TRPTAIWIR RYPO T A TR IR AY ot
LR
Peak
125
163
U
m 1. 2162, 208, U, M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 2389.69 55.38 74.00 -18.7 43.50 32.86 6.60 32.86 6.0 394 309 PEAK
11ﬂLe\leI (dBuVim)
1134
i1
N
50
FCCRART15C (AVG)
44 i
Av
g 125
163
U
m 1. 2162, 208, U, M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1389.80 42.21 54.00 -11.79 30.41 32.86 6.60 32.86 6.80 394 389 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1134 1
95
B FCCPART15C
a0
184 ~WWWMWW i A i
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 109,49 ---eev wonees 97.49 32,22 6.62 32.84 6.00 394 389 PEAK
11"Le\iel (dBuVim)
1134
1
95
LN
a0
FCCPART 15C (AVG)
48
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 1200 99,91 --veev oomeee 8791 3222 6.62 32.84 6.00 394 309 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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saravas. FCC RF Test Report

Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial_106/53RU _2412MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
B IC PART 15C
5.0 t M
ABIB'MWMWMMWMMMWWWW
Peak
325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 1387.87 60.81 74.00 -13.19 49.84 32.83 6.60 32.86 6.0 118 266 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
FCC PARTJ5C (VG
i 1 v
Av
g 325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 238995 43,23 54.00-10.77 3143 32.06 6.60 32.86 6.80 118 266 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 11,68 -----v -=--= 98.60 32.22 6.62 32.84 6.00 118 266 PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCCPARTA5C (AVG)
ABIB\_”“*’_,_/_’_’_’_,—J
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 212,00 109,88 ----vn ooeeee 8384 32,22 6.62 32,84 6.0 118 266 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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saravas. FCC RF Test Report

Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial_106/53RU _2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B C PART 15C
\|\
" | JW/ MW
iy AL Al i »d
u " it
Peak
325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 38748 57.65 74.00 -16.35 45.89 32.82 G6.60 32.86 6.0 395 313 PEMK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
FCC PARTA5C VG
4&.9 | b
Av
g 325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1238995 43.45 54,00 -10.55 3165 32.86 6.60 32.86 6.80 395 313 AVERAGE

CDD 6+3

Fundamental
11"Le\iel (dBuVim)
1138 1
95
B FCCPART 15C
50
ottt i
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 108,70 ----vv -=nee- 9,70 32.22 6.62 32.84 6.00 395 313 PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCCPARTA5C (AVG)
4&8"_“_‘-\/_/—"_,_'_‘//
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 U100 98,66 ----nm =oeeev B6.66 32,22 6.62 32.84 6.0 395 313 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5

Page Number : C450of C74



samnss. FCC RF Test Report Report No. : FR3D1818C

16
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial_26/8RU _2462MHz

ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVIm) 11"Le\iel (dBuVIm)
138 138 f
a5 a5
f FCC PART 15C B FCCPART1SC

650 650
A ! W“

Peak
325 35
163 163
U U
U2 U586 un2 24448 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 24%.% 55.43 74.00 -18.50 42.42 32.89 675 3258 6.0 132 216 PEAK 1 2462.00 118,25 ---svv =veees 97.54 3266 6.71 32.66 6.00 132 216 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
48 i 448
| P p—
AV \J_’—_Iv‘_/-’v‘_/_*_’J
g 325 35
163 163
U U
U2 U586 un2 24448 U924 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 249977 43.24 54.00 -10.76 30.16 32.90 6.76 3258 6.80 132 216 AVERAGE 1 2462.00 101,52 --=svv =vmees 88.81 32.66 6.71 32.66 6.00 132 216 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C74
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samnss. FCC RF Test Report Report No. : FR3D1818C

16
Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial_26/8RU _2462MHz

ANT CDD 6+3
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVIm) 11"Le\iel (dBuVIm)
138 138 f
a5 a5
f FCC PART 15C B FCCPART1SC

50 \U 1 a0
sl h P Dt AR it

Nttt
08 AB'BM
Peak
325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2488.87 56.68 74.00 -17.40 43.66 32.81 6.74 3261 6.00 37 3 PENK 1 2460.00 109.43 --vnev ovmees 96,72 3266 6.71 32.66 6.00 374 339 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
Y S 1 It
R S -
Av W
g 325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 4%9.20 43.25 54.00 -10.75 30.19 32.89 6.75 3258 6.0 374 339 AVERAGE 1 2460.00 100,07 ----vv -vnem- B7.36 3266 6.71 32.66 6.00 374 339 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C74

TEL : +86-512-57900158
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saravas. FCC RF Test Report

Report No. : FR3D1818C

17
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial_52/40RU _2462MHz
ANT CDD 6+3
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
il 1 il
i sttt b W
48 448
Peak
325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 248351 62.69 74.00 -11.31 49.82 3.7 673 3263 6.00 129 206 PEAK 1 2462.00 118,52 ---sev wvmees 97.78 3268 6.72 32.66 6.00 129 216 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
Av
g 325 35
163 163
22 U586 un2 24448 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48351 43.47 54.00 -10.53 30.680 32.77 6.73 32.63 6.0 129 216 AVERAGE 1 2462.00 10,16 ----vv -veee- B87.45 3266 6.71 32.66 6.00 129 216 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C74
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saravas. FCC RF Test Report

Report No. : FR3D1818C

Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial_52/40RU _2462MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
4
5.0 f
48
Peak
325
163
22 U586 un2 24448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 248351 59.53 74.00 -14.47 46.66 3.7 673 3263 6.0 375 33 PEMK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
FCC PART A5C (AVG)
48 T 1
Av
g 325
163
22 U586 un2 24448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g

1 24%.61 43.26 54.00 -10.74 30.20 32.89 6.75 3258 6.00

375 339 AVERAGE

Fundamental
11"Le\iel (dBuVim)
1134 i
95
B FCCPART15C
a0
et bt o
maM
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2460.00 107,33 --vnev ovmees 94.62 3266 6.71 32.66 6.00 375 339 PEAK
11"Le\iel (dBuVim)
1134
1
95
LN
a0
FCCPART 15C (AVG)
ABIB‘_',—»——-V_’_'_’_’_’—‘//
125
163
U
1000 1400. 1800. 200, 2600. 300
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 460,00 98,55 ---nev -veees 85.84 3266 6.71 32.66 6.00 375 339 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AQ5
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